














vorderes Motordeckelscharnier

hinteres Motordeckelscharnier

Schnitt C-D

cross section C-D

Schnitt A-B
cross section A-B

Winkelgelenk/elbow joint |
CS10 M6 DIN71802 i

>

5R160/2 rechts/right
5R160/1 links/left

S5R165/1

A =

front engine door hinge rear engine door hinge
10R302 — | Winkelgelenk/elbow joint
e ./ CS10M6 DIN71802 10R303
fffff P S | | e -
= | Federstecker/spring pin

10RS6 \\» ; 1,2 N0240 zn
T 10R304
Zuglederitension spri E =
Gabelgelenk/fork joint ugtederiiension spring i

S 5x20 DIN71751 9,6x1,6 157 Windungen/windings i

Gewindedse/eye bolt 5x25 zn

0102 1990300 :panss|
0102 1eqop|O :ogebsny

: Schnitt E-F
cross section E-F
Rechte + linke Seite
right and left hand side
Schlisselring in Nut 5R166
key ring in notch Ny x
qfﬂ IS
***** i'*'*'*'i’, - ‘,:Zf{i' f%'
‘ /SN g
y E\ !
5R165/4 o Gabelgelenk/fork joint
S 5x20 DIN71751
s B R E— -~ ——
\ iy "\ 10R305
Gabelgelenk/fork joint

S 5x20 DIN71751

5R163

5R1 65/2%

|0J3U0D Joop auibua
Buniana)s|a)oapI0l0oN

/1 welbeip
/1 wwelibeiqg



Fangseil
Retaining cable

10M166

Diagramm 18
diagram 18

Schnitt/cross section A-A

10M188 M8x28 LN9037
gesichert mit/secured with
Loctite 243

N P Nicopress 28-3-M

TS
Schrumpfschlauch/

heat shrink tubing
12,7/6,4X40 |

> I f TS

10M189

Kausche/thimble
3mm DING899A

Rumpfoberseite/
fuselage upper side

Schnitt/ .
cross section B-B / 3
6,4 DIN9021 Stzn
Umlenkrolle/ /
pulley
8R113/2
mit Buchse/
with bush
8R113/3
LN9037
M6 x 32
DIN9021
6,4 Stzn.

DIN985-8 zn
10R255 LN9037 M6 x 16 DIN125 6,4 Stzn
DIN9021 6,4 Stzn

DIN985 - 8 zn
Silikonschlauch/ .
silicone hose Detail X
18x3x70

Rohr/tube PA6 6x1x80
verklebt mit Uhu Plus/
fixed with Uhu Plus

M12 DIN439-8zn

Nicopress 28-3-M

Kausche/thimble
3mm DING6899A

Detail Y Detail

Schrumpfschlauch/ .~

Expandergummi/bungee
Durchm./dia. 6 mm

Spant/bulkhead 10RU220
5R28/1

8R210/3
8R210/2
8R210/1

Expandergummi/bungee
Durchm./dia. 6 mm

Ausgabe Oktober 2010
issued October 2010



BM1-G1-160-R-120-1

10M102
320/32x
8M117-1

L— DIN125-8,4-St zn
-— LN9037-M8x20

_— 10M166

32 205 JV
320/32 JV
Keilriemen / V-Belt
DIN125-8,4-St zn
8M125
VW111405661
DIN462-20
KM4
Linksgewinde / 1

left hand thread 4

10M195—\

Drahtsicherung der Propellerbefestigungsschrauben siehe Abschnitt 4.10.6
Lock wire securing of the propeller bolts see section 4.10.6

01L0g 1290100 panssi
01L0Z 19qop O aqebsny

DIN985-M5-A2
10M161
10E204
10M167

DIN6797-M12-ZN
10M167

~ Ansicht / View X

jdoy9jjedoid nequawwesnz

61 weibeip Asjnd 1joq anup 1oddn Ajquiassy

61 wweibeiq



0TO¢ 1890120 panssi

0TO0Z 18900 agebsny

DIN985-M14-ZN

DIN125-15-ZN

Schnitt / Cut A-A A |

T @
Nl 7 e~ [T

GE15AW |

JU0Jj JUNow aulbu3g
3uloA Buniobe|i010N

' 1 ! 4 ' '
] ]
I |
j GE15AW —/
DIN931-M10x20-8.8-ZN 10M165

DIN125-10.5-ZN DIN931-M14x100-8.8-ZN

10M155 DIN931-M14x110-8.8-ZN

A =

10M117

0z weubelp
0z wweibelq



Motorlagerung hinten Diagramm 21
Engine mount rear diagram 21

AL E~L D
Y P KRR
KEEIEULLNILLEN

SRR S X XA
, o¢¢¢¢§WWn_ |

—

=
[[RIRIEE
RIS
REEKKAIRA]
e w09 %%

Ve

—

Drahtsicherung siehe Abschnitt 4.10.6

lock wire see section 4.10.6

N N LS
| _STNACK KRS

I Triaston N Seesesstuiss

T RRRSTIRLLRAIK

a&&a&%%v?

SN
o

K2
——

oY *
SIXIRI
SRR

"»"‘

N~ - © N~z
[Tp] & © [Tp] N [ee]
~— o ~— ~— ! ~—
= © = = © =
o [sp] o o o o

Yol

° 2

o ha

— Z

o

Ausgabe Oktober 2010
issued October 2010



Spannhiilse 3x8 DIN7346

in 8M122/1 eingepresst

1 Stick am Umfang/
clamping sleeve 3x8 DIN7346
pressed into in 8M122/1
1 piece

Ultrabuchse
0118 288.60
eingepresst/
Ultrabush
0118 288.60
pressed in

0102 J8qojoQ panssi
0102 JeqopP|O agebsny

Ansicht von rechts
(nur Propellertrager 10M112) A
view from right hand side i

(only propellermount 10M112) A

Ultrabuchse 0118 055.60
verklebt mit L285/H286
oder L160/H163/

Ultra bush 0118 055.60
glued with L285/H286

or L160/H16

8M122/2 in Ultrabuchse A
eingepresst und verklebt

mit Loctite 638/

8M122/2 pressed in and glued
with Loctite 638 into Ultra bush

abuiy juejdiamod urew
labejjdneysyiomgau |

10Ru222 rechts

Schnitt A-A
Ansicht von hinten, rechte Seite

| 10Ru224 rechts

10Ru221 links ISR 5o AU T\ | O D

10Ru223 links

Schraube/bolt
M12x1,5x100 DIN960 8.8 zn
gekdirzt auf/shortened to 90 mm

Sicherungsblech/securing washer
13 DIN432 St

22 weubelp
ZZ wwelibeiqg



seale

6,4 DIN 9021 Stzn

rear rié;ht cylinder head bolt

see detail X

-8M267
M6 SSN 003 N
M6 x 22 LN 9037
8M266/2 _ 8R125 o 3x 6,4 DIN 125 Stzn
g Detail Z MESSN 003 gr1ge/2
DIN 6859 A" — ==
5R188 — 5\ ’ ==
steelspringS37 ([ \\ T p g 1 bush 8M154/1 T
I 8,4 DIN125 Stzn

N

M8x38 LN9037
secured with Loctite 243

assembly of muffler
see drawing 5M155

AN

RN

fhurlcl,?%{ef%;ue pulley assembly see detail Y
Nicopress 28-3-M knot Ty-rap .
re’f)agning bgl:jgeezfor muffler lifting cable CFOSS. §ect|on A-A »
Steel cable 3.2 mm Nicopress 28-1-C rubber cord dia. 2 mm ‘: A retaining bungee for muffler lifting cable
/Seil 1,6 mm , —l A~ = ‘, DU- bush 0508 DU
I = &/ >
X -8.8zn
unstretched length 170 mm _ 5.3;\ DIN 9021-Stzn : /
& M6x20 LN9037 | —HHHE=D
@ 6,4 DIN 125 Stzn I
S thimble HC 2 M6 SSN 003 é
Q Detail Y muffler bungee 8 |
cC)) Detail X B%\r/]vd_en ilnner 1,5):1700
= with nipple pressed on
8‘ muffler lifting cable shackle 5 mm, P1185205
® heat shrink tubing _ 25 mm with pulle
= DERAY-I 1/2", blue muffler frame 9R92/2
B fully up
® /
o I . rubbercordSmm \\ 2= | O~ qoratan
) _ L (7]
Clamps XO for 6mm rubber cord oo p5I§7 5 i
- unstretched length 370 mm _ IS ’ A

walsAs 1sneyx

¢z welbelp



Datenschilder elektrisch betatigtes Hauptfahrwerk DG-1000
placards electrically operated mainlanding gear DG-1000

Bedienelemente und Anzeigen fiir das elektrisch a1 . 42
betitigte Fahrwerk im vorderen und hinteren Cockpit —(E [UR|
jeweils links oben im Instrumentenbrett 43
Controls and control lights for the electrically operated —E}f/
landing gear in front and rear instrument panel (upper 44
P e

left hand side):
IFW ein- ausfahren bis 185 km/h|

or english

LG ext.—retr. up to 185 kr/h 100 kis. |

‘ — ="

45

linke Bordwand vorderes und hinteres Cockpit
left fuselage wall front and rear cockpit

Diagramm 24

diagram

Ausgabe Oktober 2010
Issued October 2010



01L0g 1290100 panssi

0102 18qopjO aqebsny

DIN9021-10.5-ZN
8M229
mit Buchse 8M228

Gasfeder / gasstrut
S47/2

10M170
(Teil von / part of 10M104)

Spindeltrieb / Spindle Drive
10M104

DIN7991-M5x16-8.8-ZN 10M206
DIN125-5,3-ZN
DIN985-M5-ZN

Betétigungsplatte fir Umlenkhebel Propellerstopper 10M207
actuation plate for bellcrank propeller stopper 10M207

o>
gz [ ;E
8M229 =] =
39 o 3
L ®F I
- Qc »om
— u, —
o o 5
@ S 3k
— ~ Q
o4 O3
c= T3
S o @
0 2% 909
(C 55 =3
\C 2% oB
‘ \ < 2, ol S E.
3 ®
Propellerstopper s. Diagr. 15 nicht dargestellt 8 é
propeller stopper see diagr. 15 not shown 50

DIN7991-M6x20-8.8-ZN
DIN912-M6x20-8.8-ZN

wisiue

LN9037-M10x60
BN175-M10-ZN
DIN125-10.5-ZN
DIN912-M6x10-8.8-ZN
DIN125-6.4-ZN

Gz weabelp
Gz wweJsbeiq



01L0g 1290100 panssi

DIN7984-M8x50

DIN985-M8-ZN
DIN125-8,4-ZN

0102 18qopjO aqebsny

DIN125-6,3-ZN

DIN7984-M6x25-ZN

Gasfeder / gasstrut
S47/2

Spindeltrieb / spindle drive
10M104

~— DIN931-M12x55
— DIN985-M12-ZN
—~——DIN125-13-ZN

abejasn} 0} uonoaUU0)
jdwny we ssnjyosuy

DIN7984-M6x30-ZN
8M230

(Teil von / part of 10M104)
—_—

Flugrichtung / direction of flight

wISIuBLyOaW UoI1oe1}a] /UoISualxgy
snwisiueysswyeyurg /~sny

9z weabelp
9¢ wweJibeiq



10M221
D|N9021'6,4'St Zn— Gummipuffer/
DIN985-M6-8.8 zn — Rubber buffer
% 3917210000
COF

—r \ Schraube / bolt
# ;:? == DIN 933-M6x25-8.8 zn
c O 3 Scheibe / washer
8 % 2 x DIN9021-6,4 St zn

o Mutter / nut
oo DIN985-M6-8.8 zn
20
o x
o' e
o O %
- g N
N8 =
—t 8 T ]
o -kt

o

dois ywiy| yn-suibuz

BunzuaibaqyaipioA-1010\

Jc¢ welbelp
/2 wweabeiq



m!:n
1ZRZ1

mounting see
drawing 5R 8

9

View B (1:1)
asher 6,4 DIN 125 Stzn

N
c’/z}russ tube 6x1x35
el 738
—ﬂ:@ bolt ®Méx60 DIN 931-88
nut M6 DIN 985-8zn

y

\

\

h{
j-u'?'.
A

mounting
see drawing 5SR89 C ———>

insert wifh\fhread M6

Wiew T viaw A (1:1)

mounting see
drawing SR89 View D

1 1 SRUL11 panel for oxygen instruments
§ 2 E6995 blinker S'
1 ES5368 Pressure gauge
e x washer 6,4 DIN125 Stzn
& 2 E20088  diluter desand O, regulator
7 1 3B mounting plate 1 gfrp purf
8 2 EGA2E filter
L] 2 237 a:y;en battle holder j wWasher 611" D1N 2 h2n i
10 2 Z36 oxygen bottle holder = - G’uer—o,rks
i i i e p =y 5792 Seger | see also Flugzeugbau GmbH
:i 1 SRUL12  panel for oxygen instruments rear G g i 5 R 89 7520 Bruchsal & :
HEE T = sl e—
15 2 E22165 pipe connection Matetsd
(5 43 209 ing nu i i
B3 amn e =tolohicn sici Y=
;: ; :5994 coupling screw Ly f m
02625 able holder
= e g sl L
RU104 frp pede. 4 ey
2ol o e bolt OM6 60 DIN 93188 oo ol S .
min. radius of the copper tubes is 15mm tube 6x1¥35
the ends of the copper tubes must be flared with the correct flare tool Msg | Andereg | hm | Tog | wame



DG1000T/M: Kabel Nr. 104

—C .

Entriegelungs-Schalter
release switch

hintere Bedieneinheit rear op.-unit vordere Bedieneinheit front op.-unit A = Kipptaster (toggle switch)
B = Taster (press button)
griin rot grin griin rot grin C ="Fahrwerk eingefahren"-LED ("gear retracted"-LED)
A N N N A N N N D="Fahrwerk fahrt"-LED ("gear travelling"-LED)
o N i N o N N N E = "Fahrwerk ausgefahren"-LED ("gear extended"-LED)
[of D E o} D E
B
T T2
Vo3
S EKEEREREER: R EREERER
g Signalgeber (nur fiir Segler) 7! _ 17 7'7 7'7 7! _ !7 7'7 7'7 7'7 7! _ !7 7'7 7'7 777777 | W 7!
buzzer v YV VY VYe
g o Y XS XL R
£
E w
Of p=d zZ | | 24 [%]
@ ol o a 3 |9 x
Fw-Steuergerat >
Lg-Control unit
y 9
2 2
s,lnizr:;iz g ﬁ 8 7x0,25gmm (2.2m)
Spind2 ° T+ © GE 1,5qmm (3,0 ‘
o o2 S (&.0n) Cm- ¢
+
Spind1 o 5 - SW 1,5gmm (3,0m) c I M Fw-Spindelmotor
+12Vout o 6] T ] (- land indle dri
Spindl NN B E landg. gear spindle drive
+12Vout o 7 WE ol —
FwAusfahren o8 BN \;’
GND 8 GN 7 .
Fuinfahren | 0T GE com—| o Fw-Ein-Endschalter
GND o 9 BN (0,6m) landg. gear switch
FWEInSch WE : i tracted
OvrDrive o STl GR \ 7x0.25gmm (0.6m) —C E— Stellung: Fw eingefahren pos.: gear retracte
FwAusSch N\ / GR (0,6m) GR
[e; N ,——? —0\7
GND 1NBN__\ ]
BKSch o > Y WE o 7 . [ Fw-Aus-Endschalter
GND o 2] GE 7 hd landg. gear switch
GasFedSch 0] GN . .
GND o © 23 bei bestehendem mech. Fw 7_‘ - Stellung: Fw ausgefahren pos.. gear extended
FwZwischenLED o GR DG1000T oder S) v. altem Fw-Schalter abziehen
GND 24
FwAUSLED RPN RS . A Gasfeder-Schalter
Fwwarn o 25 e gas strut switch
FwEinLED \C/ 3 BL /.‘ Stell.: Gasfeder gespannt pos..: strut depressedl
—o\o—‘

Farbabkirzungen (wiring colour
code):

RT=rot(red)

BL=blau(blue)

GN=griin(green)
WE=weil3(white)
GE=gelb(yellow)
BN=braun(brown)
GR=grau(grey)

RS=rosa(pink)

9
'|||_6 BL 1,5gmm (2,0m)

Bk-Schalter

airbrake switch

Stellung: Bk verriegelt

pos.: airbrakes locked

Alle Kabel 0,5qmm, soweit nicht anders spezifiziert
all wires 0,5qgmm if not specified otherwise

¢ . Stell.: Gasfeder blockiert pos.: strut blocked
Anderungen zur letzten Ausgabe Datum Name Schicke electronic GmbH T
" < ®—— Kanaistr. 32 chicke
- Entriegelungsschalter ergéanzt 28.09.10( Utz Schicke | p.76356 Weingarten electronic

Verkabelung DG-1000 Fw-Steuerung

Zeichnungsnr.

wiring plan DG-1000 Lg control/ 10E4
Ausgabe | Blatt-Nr. | Datei
E 1v.1 | DG1000-FwSt-Verkabelung_11.sch




Flugzeugbau GmbH
SV18

7520 Bruchsal 4
im Schollengarten 19-20

Glaser-Dirks

Brcuu -

"

Nams

-
_
_

Y

Pra [wevk zeug [ir
quppgn Gt‘ﬂ.ﬁfﬂft u.u‘)

Too !l .[or air brake aaf;u.s'fmenf

Tag
.05 W. Divits

1:1

Gazx.

Gapr.
Nerm.
Muolistad
Talsranz-

ang. mach:

Name

oot
uL.u 7 JA22 Lmay 26
Puvg | IE6 T s2po LAY
=2g7] bEG #iq Q\\Nw Hrn / Q%—.‘ \UQ._&-M\GHIL&_
._uﬁ.un.wm P?Ynu-~ 420} wmxr_:._u\&/ aw unttmm.u%t..w.u“
Y C

Tag

:rl_ \a..

u.@ﬁzxﬂuu\w\«...u.\. 2pwIs ﬁ...:.glu. te yoey sa} arpds

pirod Pupamy  2IYEMAapag 0 wip vy smp ey
\.nC.‘ MHiww

A

T

Ausg.|  Andeeng | AM



Part 1

produced from SKF HN4

L4

1

.

44

produced from SKF HN4

Part 2

—

1995 | Tey Name . Glaser-Dirks
Gez. 20.01 {40 -dadl Flugzeugbau GmbH
Gepr, 76646 Bruchsal 4
Norm. Im Schollengarten 19-20
Modstad

1:1| Drawing hook spanner Bg

{Ausg.t

Hale ohne
Toleront-
ang. maeh:

for bearings of upper
drive belt pulley

W 51




1_:1

MaBe ohne
Toleranz-
ang. nach:

1 tool

IAusg

Anderung AM| Tag | Name

measuring tool for
drive belt tension

2 bracket

50 7
\ 75 31 ] 20T30
0 ! i
1 - I =
} o 1
| N |
4 N B ! ‘ I
- 70 - 9, Teil 1 Stuck 1
AN ‘ ‘ Oberflachenschutz: /
Y | | Werkstoff: Holzleiste
A — . fﬁ(ﬁ .
35 . 35
50 B 40 _
Teil 2 Stuck 1
Oberfidchenschutz: /
| ' Werkstoff: AIMgSi Winkel 40x50x3
2 8,5
|
o™ 3 —
[
L
o
(=
groppeller mount, thread 5
/ etween the drive belt rollers c
o
D WB6/2 B |
3§ rosette DIN93610-M5zn  £|  sprin oboalﬁn??) y
o min.
DIN7991-M5x10-8.8-zn (10ka)
9/ — - caliper V
) : _— drive belts
O RRRRRZ
< “* Perlon cord
SRR SIS erion cor:
s T dia approx. 1,5 mm
= W66/1 total lenmgth approx. 700 mm
Toleranzen nach Arbeitsanweisung BA 1 Tag Name DG
SchweiBen nach Arbeitsanweisung SA 1 | GéZ. | 17.09.10 Zierahn Flugzeugbau GmbH
Gepr. 76646 Bruchsal 4
Norm. Im Schollengarten 20
MaRstab

L[5

W66




Schnitt A-A M 1:2
cross section

I—

'
o
|
N
B i
\/\\
i @ @
TyRap-Halter + Ty-Rap
ty-rap holder + ty-rap
Antennenkabel
antenna cable
AIRCELL 7

verlegt in rechter Rumpfseite

(siehe Zeichnung 10L01 ab Ausgabe d)
routed in right hand fuselage side

(see drawing 10L01 from issue d on)

Rohr / tube 35x2 mm

(Einbau siehe Zeichnung 10L51)
(installation see drawing 10L51)

BNC-Stecker

plug

Transponderantenne BD1
transponder antenna

2 Lagen/ 2 layers
92125 +-45° 100mmx110mm

Schnitt B-B M 1:2
Ccross section

@i |
8
m a

Installation of aerial for transponder

in vertical fin DG-1000

——"70 °o. °

Antennenkabel
antenna cable
AIRCELL 7

Schnitt C-C M 1:2
Cross section

resin thickened
with cotton flocks

Toleranzen nach Arbeitsanweisung BA 1 Tag Name DG
SchweiRen nach Arbeitsanweisung SA 1 | G662 |09.03.07 Bruchmaller Flugzeugbau GmbH
Gepr. 76646 Bruchsal
Norm. Otto-Lilienthal-Weg 2
MaBstab
1:5| Transponderantenne L[7£
MaBe ohne . .
%2 jn Seitenflosse 2181
a 23%0@2?&@2?3&910??2418-04-03 W.Dirks
Ausgl Anderung AM| Tag | Name DG_1 000




cross section A-A

rear instrumentpanel cover

(view in direction of flight)

T T
| \ \ self-adhesive Velcro strip

possible mounting area of the coil
self-adhesive Velcro strip

self-adhesive Velcro strip Tesaband 651

I 7 i —— \\
(4] sof. ; >
O °O° mount antenna as far
14 as possible to the front
(<= 1R 1725 1 VR SO AN inecs 5 U S i I | . :
N o -1~ depending on the other instruments
i CE the antenna installation may be
A executed on the right hand side
& IRRE
’ f’: antenna BD3
|
S I
[ 1y
Q 0
K Divinycell H60 5 mm thick 102 mm x 136 mm
U |
10
B 102 .
modification of the
antenna BD3
1 | Toleranzen nach Arbeitsanweisung BA 1 Tag Name DG
i SchweiBen nach Arbeitsanweisung SA 1 | Ge2- |04.11.09 C. Stein. Flugzeugbau GmbH
0,5 -1 - . ; Gepr. 76646 Bruchsal
: Norm. Otto-Lilienthal-Weg 2
1 MaBstab
| .4 406 MHZ ELT
j conductive path AN 1 T antenna BD3 Bg
cut conductive path with cutter-knife antenna BD3 ~= | Installation 2-seaters 2193
and remove the 0.5 - 1 mm wide strip nusg, Anderung | AM| Tag | Name




DG Flugzeugbau GmbH
76646 Bruchsal

Subject

Affected

Urgency

Reason

Instructions

Material

Weight and balance
Remarks

Bruchsal, date:
05.11.2007

Author:
H. K6nen

Service Info
No. 67-07

Page 1 of 2

Ballast box in the fin, foam rubber rings
DG-1000S, DG-1000T, DG-1000M all ser.no.’s

prior to next flight and upon changing the trim ballast in the ballast
box

In a DG-1000T a foam rubber ring glued to the mounting plate of the
optical sensors for checking the trim ballast has detached. This
caused an indication error of the control lamp in the front instrument
panel.

1. Check condition and correct gluing of the foam rubber rings
10L45/2 (in older factory serial numbers felt strips and/or rings) in
the ballast box in the fin.

2. Remove detached and damaged rings and replace them by new
rings according to drawing on page 2. If felt strips are installed,
replace them if damaged by foam rings.

Remove adhesive remains before bonding the new rings.

3. Check the foam rubber rings according to point 1 when changing

the trim ballast.

- order no. 41020452 Foam rubber rings 10L.45/2
- order no. 30002009 Instant adhesive (Cyanoacrylate)
Type Pattex Blitz

influence negligible

The instructions may be executed by the owner himself.

This service info has been approved by EASA date 23. April 2008 with technical note DG-G-04.
Approval No. EASA.A.C.09568.



DG Flugzeugbau GmbH Service Info Page 2 of 2
76646 Bruchsal No. 67-07

Assembly drawing for foam rubber rings 1001.45/2:

fixed with instant adhesive

10L4542
varklebt mit Sekundenkleber
{Cvanacrylat)
(Cyanoacrylate)

é
:
%
%
§




Enclosure 1 to Maintenance Manual DG-1000M

Rudder control operated by hand
Part designations see MM diagram 2a

In the following text the changes to those sections of the maintenance manual
which are effected by the installation of the manual rudder control will be given.

Section 1.3 Rudder control
new subsection

1.3.7 Rudder control operated by hand

1.3.7.1 General

System see diagram 2a for ser. No. 10-265, resp. diagram 2b from ser. No. 10-
283 on.

Position of placards see diagram 12a.

To enable handicapped pilots to operate the DG-1000 an optional hand operated
rudder control system for left hand operation has been developed. This system is
only available for the front seat.

The normal rudder control system will not be waived to allow normal operation
of the DG-1000 too. The handle must not and can’t be removed for normal
operation.

1.3.7.2 Adjustment

With the hand operated rudder control the rudder cable system is no more an
open circuit, so the tensions of the cables must be adjusted, see section 4.12.

Section 2 Inspections
2.1 Daily inspection

e With optional hand operated rudder control: Check especially the rudder
control for slack in the cable system. If the cables are not tensioned full

rudder displacements via the manual control are not possible (see section
4.12).

Section 3 Maintenance

3.3 Greasing and oiling

B

Apply “Molykote BR2 Plus” to part 10St130. No other grease or oil is
permitted.

Caution: If 10St130 was greased inadvertently you have to disassemble parts
10St130 and 10St131, clean them completely with Acetone and apply
“Molykote BR2 Plus” to 10St130 again.

Issued: May 2020 TM1000/36 Revision 2 page 1 of 3



Enclosure 1 to Maintenance Manual DG-1000M

Section 4 Detailed instructions for assembly and servicing work
New subsection

4.12 Servicing the hand operated rudder control
4.12.1 Rudder cables

Check rudder deflections, if full deflection is not reached increase the cable
tension: Dismount cables at rudder and twist cables counter-clockwise
(maximum 10 turns). Check if rudder deflection is symmetrical.

Caution: Never twist cables clockwise!

Only from ser. No. 10-283 on:

Should more than 10 turns be necessary for alignment, the cable between the
rear rudder pedals may be tightened, see section 4.12.2. In case the adjustment
range is not sufficient exchange the cables between rudder and rear rudder
pedals against new shorter cables.

4.12.2 Connection between right and left rudder cables

Ser.No. 10-256: Connecting cables are installed between front rudder pedals
and bell-crank 10St141

The length of these cables was determined during factory installation. When
exchanging these cables produce cables with the same length as the existing
cables.

Note: When rudder cables have elongated this problem may be rectified by
producing shorter connection cables or installation of new shorter cables
between rear pedals and rudder.

From ser.No. 10-283 on: A connecting cable is installed between the rear
rudder pedals and may be tightened.

To accomplish tightening loosen the counter-nuts at the adjustment screw R79/3
located at the rear rudder pedal at the connection to the upper cable. Remove the
adjustment screw. Remove the old Loctite. Apply new Loctite 243 to the screw
R79/3 and reassemble the unit. Tighten the cable via R79/3 and the counter nuts,
all items must be performed as long as the Loctite is still liquid.

Issued: May 2020 TM1000/36 Revision 2 page 2 of 3




Enclosure 1 to Maintenance Manual DG-1000M

Section 8 Parts list
New Subsection

8.5 Parts for the manual rudder control

For all ser.No.:

10St130 Guide rod for handle

10St131 Handle

10St132 Pushrod

10St133 | Linear guide cylinder

10St143 | Airbrake guide plate (with notches)

10St144 Bushes

10St145 | Linear guide piston

Special grease Molykote BR2 Plus

Only for ser.No. 10-256:

10St139 | Reinforcement pedal guide tubes

10St140 Modification Pedal block

10St141 Bell-crank

10St142 | Modification rudder pedals

From ser.No. 10-283 on:

R73/1 Pulley 2 pieces

R79/3 Adjustment screw

Fork end S 6x24 DIN 71751

Fork end S 6x12 DIN 71751 left hand thread

2 pieces bolt 6H11 16x13,5 DIN 1434 St

2 piece split pin 1,6 DIN 94 Zn

2 piece washer DIN 125 6,3 StZn

Special grease Molykote BR2 Plus

Loctite 243

Attachments to enclosure 1

Diagram issued
2a  Rudder control operated by hand, supplement to diagram 2
for ser.No. 10-265 January 2019
2b  dto. from ser.No. 10-283 on February 2023 I
12a  Placards with rudder control operated by hand August 2018

Issued: Febrary 2023 TM1000/36 Revision 3 page 3 of 3



Flugrichtung

10St144/2 . LY en——
77 '
3 x DIN125-6,4 10St145 -~ LN9037-M6x20 A 10St139
DIN985-M6 1
’{r" Handgriff 10St140 - |
o2 handgrip — ‘ —
10St144/1 A éT J _%ﬁj:
DIN125-6,4 10St130 | 10St144/3 A N
LN9037-M6x25 74 DIN125-6,4 C C ™10st141
DIN985-M6
q 10St142 S
@ -
€7 10St133
0.5 105t132 10St144/4 < X o
‘ ((N S12/1 Drahtsellverbmdung
Fj LN9037-M6x25 LN9037-M6x22 B cable connection
»  2xDIN125-6,4
DIN985-M6 /
Drahtseilverbindung
Flugrichtung C-C :
. L cable connection
SSt75 flight direction
/LN 9037-M6x25
10St141 DIN6899A 2mm
2 10St144/5
DIN 125-6,4ZN
A-A DIN 9021-6,4ZN
DIN 985-M6 B-B DIN 985-M6
DIN 125-6,4ZN 1SO2020 &2,4

10St144/5

DIN 9021-6,4ZN
DIN 125-6,4ZN

DIN 985-M6

10St141
DIN 125-6,4ZN

Erganzung zu Diagramm 2
Supplement to diagram 2
Handsteuerung des Seitenruders

Diagramm 2a

diagram 2a

Ausgabe: Januar 2019
iIssued: January 2019
Rudder control operated by hand TM1000/36 Rev. 1



10St130

10St144/1
DIN125-6,3
LN9037-M6x25

afi g

| [,L“ ‘ M6x25

Fluro
GAXSW6 M8x50

Scheibe/washer 6,4
DIN 9021 StZn
(zwischen Stellkopf
und Mutter/between
rod end and nut)

DIN985 - M6

DG-1001E

Diagramm 2b

diagram 2b

TM1000 / 36 Rev3
Ausgabe: Februar 2023

10St131

0 DIN985-M6

I ” 10St144/4

10St132 { G S12/1
LN9037

LN9037 M6x22

Steuerseil/Control cable

St Zn @ 3,2 7x19 1S02020

Kausche/Thimble 3mm
DIN6899A Nicopress
28-3-M Kupfer

5St75

- LN9037-M6x22
3 x DIN125-6,4

10St144/2
DIN125-6,4
LN9037-M6x20

10Rul77

10Ru014  1ORuO1

Kausche/Thimble 3mm DIN6899A / Nicopress 28-3-M Kupfer
Schrumpfschlauch blau/Shrink tubing blue FZ500-950 9,5/4,8 bl

L=40mm

Ergdnzung zu Diagramm 2
Supplement to diagram 2
Handsteuerung des Seitenruders

Rudder control operated by hand

issued: February 2023

PA-Rohr/PA-tube 8x1
460 mm lang/long
in 10Ru012 und/and

10Ru011 einkleben/paste

L 7

320 mm lang

LN9037-M6x22
2 x DIN9021 6,4
Hulse 5R32/2
DIN985-M6

Gabelgelenk/fork end

S 6x12 DIN71751
Linksgewinde/

left-hand threading
sichern mit / secure with

5St75 ;
L Loctite 243
Splint/Split pin 1,6
U-Scheibe/washer D||ON 94 En P
DIN 125 6,3 StZn
Ansicht X

Bolzen/ Pin

6H11 16x13,5

DIN 1434 St

PA-Rohr/ PA-tube 8x1

M6 DIN934-8 zn
Linksgewinde/left-hand threading
sichern mit / secure with

Loctite 243

M6 DIN934-8 zn
mit Loctite 243
sichern mit /
secure with
Loctite 243

Gabelgelenk/fork end

S 6x24 DIN71751
sichern mit / secure with
Loctite 243

R79/3
U-Scheibe/washer

DIN 125 6,3 StZn

Splint/Split pin 1,6
DIN 94 Zn

Bolzen / Pin
6H11 16x13,5
DIN 1434 St




Unauthorized reproduction or disclosure to third parties is

prohibited.

This drawing is property of DG Flugzeugbau GmbH.

Verschraubung durch:

4 RIVTI Einnietmuttern M6

4 Schrauben M6x16 DIN912-8.8zn/
screwed connection with:

4 RIVTI rivet nuts M6

4 bolts M6x16 DIN912-8.8zn

! 450

M6x16 DIN 912 - 8.8 zn @

—i g
— 10
| e 23 Schnitt B-B
ggggg&%&sche 737/ holder for oxygen cylinder i . .
holder for oxygen cylinder Montage Gepackraum/Installation in baggage compartment

!_Montage FuRraum (Blickrichtung entgegesetzt Flugrichtung)/
| Installation behind pilots feet (view against direction of flieght)

5Ru105 bei W.Nr. 10-264, 10-265, 5Ru104 bei W.Nr. 10-264, 10-265,
10-267, 10-269, 10-270 und ab 10-267, 10-269, 10-270 und ab

W.Nr. 10-275 in 10Ru32/2 integriert/ Halterung fiir Sauerstoffflasche Z37/— W.Nr. 10-275 in 10Ru32/3 integriert/
5Ru105 for ser.No. 10-264, 10-265, holder for oxygen cylinder 5Ru104 for ser.No. 10-264, 10-265,
10-267, 10-269, 10-270 and from 10-267, 10-269, 10-270 and from

ser.No. 10-275 on integrated in 10Ru32/2 ser.No. 10-275 on integrated in 10Ru32/3

4x M6x16 DIN 9@' 8.8 zn \a\ 02-Flasche/oxygen cylinder (V:SI)~\

5 \ .34 \
N~ %/ l |
— Y ) e
[ T <t
> ) ‘
) .
Halterung fur Verschraubt mit 2x
Sauerstoffflasche 236/ —1 195 M6x16 DIN 912 -8.8zn
holder for oxygen cylinder @
450
Verschraubt mit 4x
M6x16 DIN 912 -8.8zn
Date Name I_ M
. . Design 09.01.19 | Breidenbach -
Ansicht/view A Checked [2609.1 - 76645 ruchaal
Halterung Z36 ausgeblendet Verschraubung durch: . Approved Otto-Lilienthal-Weg 2
holder Z36 not shown 2 RlVTI Elnnletmuttem M6 Scale:
2 Schrauben M6x16 DIN912-8.8zn/ L Einbau S toffflaschen 3L/
screwed connection with: 1:x Inbau Sauerstorrlaschen

2 RIVTI rivet nuts M6 | Installation of 3L oxygen cylinders
2 bolts M6x16 DIN912-8.8zn 10 R 146

General
Tolerance

according to:
Ver_schraubung BA1 . H
a hinzugefiigt 00.08.19 _|Schenk| \ SPL Next Assembly: Solid Edge
according to:

Rev. |Change Description | S/N Date [Name SAL Page l1of 1






